
Environmental status and action plan for prevention and control of pollution 

1 
Regional Office Navi Mumbai   

ACTION PLAN FOR INDUSTRIAL 
CLUSTER : NAVI MUMBAI 

 

               
 
 
   
 
 

 

 
 

 
November-2010 

Maharashtra Pollution Control Board 
Kalpataru Point 2nd,3rd, & 4th floor,  

Opposite Cine Planet Cinema,  
Near Sion Circle, Sion (E) 

Mumbai – 400 022. 
Website:www.mpcb.gov.in  

 



Environmental status and action plan for prevention and control of pollution 

2 
Regional Office Navi Mumbai   

 
 
 
 
 
 
 
 

 
  
 
 
 
 
 
 
 
 
  
 

 
o  For Water Environment 
o  For Air Environment 
o  For Land Environment 

 

 
 
 

 
 
 

   
  Regional Office – Navi Mumbai 
[...]
13 M/s.HINDUSTAN PLATINUM Red/LSI 3.98 17.82 2.96 
14 M/s.ELDER PHARMA Red/LSI 1.13 3.89 0.87 
15 M/s.AMINES & PLASTICIZERS Red/MSI 1.16 5.60 1.81 
16 M/s.ASIAN PAINTS Red/LSI 0.48 2.56 1.44 
17 M/s.SUDITI TEXTILE Red/LSI 16.34 41.75 17.38
18 M/s.DARSHAN HOIESARY Red/MSI 1.64 7.36 6.56 
19 M/s.AKASAKA ELECTRONICS Red/LSI 0.69 5.49 3.72 
20 M/s.MAZADA COLOURS LTD. Red/MSI 11.88 123.39 33.34
21 M/s.EXPANDED POLYMER Red/MSI 0.19 1.07 0.32 
22 M/s.SHIVSHANKAR TEXTILES Red/SSI 48.00 158.08 17.92
23 M/s.Glenmark Pharmaceutical Ltd. Org/LSI 0.03 0.08 0.04 
24 M/s.Cabot (I) Ltd. Red/LSI 0.50 2.48 1.12 
25 M/s.CRODA Chemicals  Red/LSI 1.32 3.50 1.55 
26 M/s.Unique Chemicals Red/MSI 4.50 15.94 1.47 
27 M/s.Henkel Chemicals Pvt.Ltd. Red/MSI 0.33 1.34 0.62 
28 M/s.Maharashtra Polybutene Red/LSI 0.57 2.85 1.29 
29 M/s.Sandoz Ltd. Org/LSI 2.83 9.56 3.42 
30 M/s.Akash Fabric Red/SSI 7.17 177.60 9.72 
31 M/s.Sovotex Red/SSI 18.38 58.75 10.85



Environmental status and action plan for prevention and control of pollution 

15 
Regional Office Navi Mumbai   

 

 2.2 Sources of Water Pollution:   

 2.2.1. Industrial effluent : Out of 571 effluent generating  industries, major units are 

textile, chemical and bulk drugs, pharmaceuticals, dyes, pesticides, etc. The partly treated 

effluent of the SSI units and fully treated Effluent of MSI/ LSI units is carried through MIDC 

pipe line to CETP, along with the domestic effluent (sewage) of some Industries and some 

of the residential areas which are in the MIDC zone.  

2.2.2. Domestic Effluent (Sewage):  

The total domestic effluent generated from the residential area of Navi Mumbai Municipal 

Corporation is about 245 MLD. The NMMC have provided seven Sewage Treatment Plants  

(STP) at various places. Three of them are fully equipped and working satisfactorily. Another 

three are being upgraded and time schedule for up-gradation is June, 2011. The seventh 

STP is to be scrapped and the sewage is to be connected to the nearby STP as feasible. 

The work is under investigation. At present, it is operating. 

2.2.3. Others : 

The Navi Mumbai city is spread at the bottom of the hill. Total area is urbanized and 
there is no agriculture land and so no agriculture runoff.  

The population of Navi Mumbai is above 10 lacs and about 550 T/D of MSW is 

generated. NNMC has developed MSW dumping site at Turbhe and the site in operation 

since 2005. Area of site is 65 Acre which may be sufficient for next 50 years. At present 

secured landfill is going on and quantity of MSW accumulated at site is about 12 lacs 

Tonnes. There are three cells, out of which two cells are already completed and third cell is 

in operation. The completed cells are covered with soil. NMMC has proposed to install 

Waste to Compost and RDF (Refuse Derived Fuel) projects. Work is in progress and the 

project will be commissioned by October 2010. There are leachates from the MSW dumping 

yard for which leachate treatment plant is being installed. The plant is under construction  



Environmental status and action plan for prevention and control of pollution 

16 
Regional Office Navi Mumbai   

 

and will be commissioned by February 2011 At present, leachates are transported to Vashi 

STP through tanker for treatment and disposal. NMMC has been awarded with ‘Vasundara 

Award 2010’ for their appreciable work towards Environmental points.  

There is no illegal dumping site in the jurisdiction.   

2.2.4. Impact on surrounding area( outside the CEPI area) on the water course/ 
drainage system of the area under consideration:  

Most of the area of TTC MIDC is covered with MIDC drainage system which carries 
effluent of the industries to CETP for further treatment and disposal. Little part of  TTC MIDC 
Area particularly at Digha, Airoli, and part of Mahape is not connected with the MIDC 
drainage system due to topography. The major units are using their treated effluent for 
gardening in non-mansoon season and discharging treated effluent to CETP by tankers in 
mansoon and quantity of effluent is about 40 m3/day. Small units are discharging their 
treated effluent into the nearby nalla and hence colored water is seen in the nallas 
sometime. All the units are member of CETP. Necessary follow up will be taken with MIDC 
for providing drainage system for the uncovered area. 

2.3. Details of Water Polluting Industries in the area/cluster.   

Category- wise list of industries are shown as below. 

Type Large Medium Small Total 
Red 44 27 500 571 
Orange 18 16 329 363 
Green 05 07 1103 1115 
Total 67 50 1932 2049 

2.4. Effluent Disposal Methods : 

Treated effluent from all the industries is received at CETP through conduit pipe line. 
This effluent is further treated at CETP. As per the guidelines of NIO, treated effluent is 
discharged into TTC Creek through closed pipeline. For this purpose MIDC has provided 
close pipe line upto disposal point. Total length of pipe line is 7.1 km with diameter of 900 
mm. About 4 km part of the pipe is on land, another portion of 2 km is tidal zone and 
remaining 1.1 km is in the submerge zone. Effluent is discharged through gravity and 
quantity of effluent is 26 MLD.  



Environmental status and action plan for prevention and control of pollution 

17 
Regional Office Navi Mumbai   

 

2.5 Quantification of wastewater pollution load and relative contribution by different 
sources viz. industrial /domestic: 

 Total industrial effluent is collected at CETP for further treatment and disposal and 
the treated effluent of CETP is discharged into TTC creek. The quality of the effluent as well 
as the quantification of waste pollution load is given below: 

AVERAGE ANALYSIS REPORT OF TREATED EFFLUENT OF CETP 
Parameters pH BOD COD SS O & G. 

Standards 5.5 to 9.0 Less than 
100 mg/l 

Less than 
250 mg/l 

Less than 
100 mg/l 

Less than 
10 mg/l 

2004 7 48 151 58 0 
2005 7 67 167 67 2 
2006 7 57 148 50 0.5 
2007 6.5 54 144 30 1.5 
2008 6.5 43 130 38 0.5 
2009 6.5 30 30 32 1 

Pollution 
Load in 
Kg./day 

- 1296 3337 1192 24 

 



Environmental status and action plan for prevention and control of pollution 

18 
Regional Office Navi Mumbai   

 

2.6 Action plan for compliance and control of pollution:    

 2.6.1   Details of existing infrastructural facilities of CETP:  

  Intensive efforts were made by Thane Belapur Industrial Association (TBIA) to 

set up a CETP in MIDC, TTC industrial area. The plant of 12 MLD capacity (Phase-I) is in 

successful operation since 1997. In order to tackle extra load generated by the industries in 

TTC industrial area, an additional common effluent treatment plant of 15 MLD capacity 

(Phase-II) was envisaged and is commissioned in 2006. CETP scheme was implemented 

mainly to tackle the problem of liquid effluent generated especially from small scale 

industrial units (SSI) who are having techno-economic constraints. The facility was also 

made available to all medium and large scale industrial units with the aim to strengthen the 

financial feasibility, to get advantage of mixing of treated effluents and utilize the common 

single disposal system. 

 

TECHNOLOGY – PROCESS DETAILS : 

TOTAL CAPACITY : 27 MLD ( 12MLD + 15 MLD ) 

CAPACITY 12 MLD 15 MLD 

PROJECT START- 
UP 1994 2002 

PROJECT 
COMMISSIONED MARCH – 1997 MARCH – 2006 

PROJECT COST 4.0 Crs. 8.5 Crs. 

 

 

 



Environmental status and action plan for prevention and control of pollution 

19 
Regional Office Navi Mumbai   

 

18/2/2009

PAW ANE 
collection & 

pumping station

RABALE
Node

SANPADA
Node

R Block W
Block 
(Part) W

Block
(Part)

C 
Block A Block

D Block

For further treatment

Effluent Transfer Network System

 

 

 

 



Environmental status and action plan for prevention and control of pollution 

20 
Regional Office Navi Mumbai   

 

 

I)Treatment Scheme of CETP:  

CETP comprises of various units of treatment scheme such as Equalization tank, Inlet 
chamber, Flash Mixer, Clariflocculator, Aeration tank, Clarifier, Sludge sump, Thickener, 
Filtrate sump, sludge drying beds, Centrifuge Decanter, having total treatment capacity of 27 
MLD.
 

Inlet 
chamber

Sludge 
sump

Equalization &

Neutralization tank

Disposal to
Trans Thane Creek

Nutrient  tank
Flash 
mixer

Poly
tank

PAC
tank

Sludge drying beds

To TTCWMA
Clarifier

Aeration tank

Filtrate 
sump

Thickener

Decanter

Screen
& Grit

Clariflocculator
Inlet

 

  

  

 

 

 



Environmental status and action plan for prevention and control of pollution 

21 
Regional Office Navi Mumbai   

 

 

II) STPs – Domestic Effluent (Sewage):- The total domestic effluent generated from 

the residential area of Navi Mumbai Municipal Corporation is about 245 MLD. NMMC has 

provided 7 STP’s at various places for treatment of domestic effluent.  

 

Information Status Remarks 

Population of the city above 10.0 lacs. - 

Water consumption 317  MLD - 

Qty of waste water 
generation 

245 MLD .  

Collection  Sewage is collected through 
under ground sewerage 
system. 

 

Treatment 7 STPs are provided at 
various locations i.e. Vashi, 
Airoli, Sanpada, Nerul Sec-
50, Nerul Sec-2, CBD-
Belapur and Koparkhairane. 

4 STPs having SBR Method 
& performance is 
satisfactory. Up-gradation of 
3 STPs is in progress.  

Disposal Thane Creek. - 

 

 

 

 



Environmental status and action plan for prevention and control of pollution 

22 
Regional Office Navi Mumbai   

 

Detailed information about STPs in Navi Mumbai  
Sr. 

No. 

Location Capacity 

MLD 

Type of 

Effluent. 

Performance 

1. STP  sector-50, 

Nerul, Navi 

Mumbai 

100 Domestic 

Effluent 

C-Tech SBR in (Aerated Lagoons) 

operation. 

2. STP  sector-18 

Vashi, Navi 

Mumbai 

100 Domestic 

Effluent 

C-Tech SBR in (Aerated Lagoons) 
operation. 

3. STP  sector-18 

Airoli, Navi 

Mumbai 

80 Domestic 

Effluent 

C-Tech SBR in (Aerated Lagoons) 
operation. 

4. STP  sector-12, 

CBD Belapur, 

Navi Mumbai 

21 Domestic 

Effluent 

Being upgraded to C-Tech SBR 

Technology. Time schedule fixed 

up to June-2011 

5. STP  sector-20 

Sanpada, Navi 

Mumbai 

37.50 Domestic 

Effluent 

Being upgraded to C-Tech SBR 

Technology. Time schedule fixed 

up to June-2011 

6. STP  sector-14 

Koparkhairane, 

Navi Mumbai 

87.50 Domestic 

Effluent 

Being upgraded to C-Tech SBR 

Technology. Time schedule fixed 

up to June-2011 

7. 

 

STP  sector-2, 

Nerul, Navi 

Mumbai 

17 Domestic 

Effluent 

In operation at present. NMMC 

decided to stop the STP and 

sewage to be connected to either 

STP Sanpada or STP sector-50 

Nerul. Project under investigation. 

 

  



Environmental status and action plan for prevention and control of pollution 

23 
Regional Office Navi Mumbai   

 

             C-Tech is a cyclic activation sludge treatment process. It provides highest 

 treatment efficiency possible in a single treatment. This method is operated in a batch 

 reactor mode.  This eliminates all the in efficiencies of continuous process.  

 The complete biological operation is divided in to three cycles. A basic cycle 

 comprises of  

1. Filling- The raw waste water is filled in the C-Tech basin up to operating level. 

Aeration is done at a time for a pre-determined time to aerate the effluent along 

the bio-mass 

2. Aeration- after the Aeration cycle, Bio-mass settles under perfect settling 

conditions.  

3. Settling & Decanting- Once settled the supernants is removed from the top using 

decanting. Solids area wasted from tank during decanting face.  

Photographs of STP’s : 
 

      
                           



Environmental status and action plan for prevention and control of pollution 

24 
Regional Office Navi Mumbai   

 
 

 
 

Photographs of existing STP’s 

 
 

 

 



Environmental status and action plan for prevention and control of pollution 

25 
Regional Office Navi Mumbai   

 

 
Photographs of existing STP’s 

 
 

 



Environmental status and action plan for prevention and control of pollution 

26 
Regional Office Navi Mumbai   

 

2.6.2 Pollution control measure installed by industries:  

All major polluting industries (571 industries) having their own Primary or full fledge 
ETP in their premises for treatment of effluent generated during activities. And then effluent 
is sent to CETP for further treatment and disposal in the Creek. 

 

2.6.3. Technological Intervention:  

2.6.3.1. Inventorization of prominent industries with technological gaps. 

On the basis of assessment studies inventory of the major industries in order to assess 
further improvements.  

2.6.3.2 Identification of low cost and advanced cleaner technology for pollution 
control: 

 Following industries have adopted Cleaner technology for minimization of waste and 
other major units are being proposed to adopt Cleaner technology. 

Sr.
No. 

Name & Address 
of Factory 

Particular 
project/treatment plant of 
Air/Water/clean 
Technology 

Results after Cleaner 
technology 

Fuel switch over from 
Furnace oil to bio-briquette. 

2300 T/Annum CO2 emission 
reduced. 235.77 KL furnace oil 
saved. SO2 Emission reduced 
20kg/day.  
Planned to run Briquettes fired 
boiler for 90% of duration.  
 

1  
M/s. BASF India 
Ltd. Plot No. 12, 
TTC Industrial 
Area, MIDC 
Turbhe, Navi 
Mumbai.  
 
 
 

Replacement of the use of 
methyl bromide (ODS) with a 
greener chemical Di-methyl 
Sulfide. 

Bromine gas emissions reduced. 

2  M/s. Pfizer Ltd, 
TTC Industrial 
Area, MIDC 
Turbhe, Navi 
Mumbai. 
 
 
 
 
 
 
 
 
 

Fuel switch over from 
furnace oil to Briquettes for 
12 TPH Boiler 

Reduce So2 emission & 
recovered extra heat from exhaust 
gas by introducing economizer.   
Obtained carbon credit of 12200 
MT.  



Environmental status and action plan for prevention and control of pollution 

27 
Regional Office Navi Mumbai   

The source effluent stream 
from the Accelerator plant is 
segregated and treated to 
recover the intermediate 
product. The product is then 
recycled back in to the 
process 
 
 
 
 

Beside recovery of valuable 
product, there is COD reduction of 
the source stream by 50%. 
 

In the Antioxidant process, 
the acid catalyst being used 
was getting lost through the 
aqueous stream. By  
carrying out process 
modifications and 
incorporating necessary 
charges in the equipments  

The catalyst is now extracted and 
recycled back into the process. 
 
 
 
 
 
 

3 
 
 
 
 
 
 
 
 
 
 
 
 

M/s. NOCIL Ltd,  
Plot No. C-37,  
TTC Industrial 
Area,  
MIDC Pawne,  
Navi Mumbai. 
 
 
 
 
 
 
 
 
 

Distillation residue from the 
Accelerator Plant is disposed 
off through Incineration at 
site. An additional stripping 
unit was installed to recover 
the intermediate by-product 
(Which was earlier part of 
the residue) and same is 
recycled back into the 
process. 

Besides the recovery of valuable 
by-product, it has resulted in 
reduction of solid waste by 
approx. 50 MT/Annum. 

4 M/s. Cabot India 
Ltd., Plot No. 3, 
TTC, MIDC, 
Ghansoli, Navi 
Mumbai 

Utilization of heat content of 
tail gas for captive power 
generation  (4 MW) 

Previously tail gas (mixture of co-
40-45% & other gases O2, CO2, 
N2 etc) was flared. Tail gas temp.
is approximately 220

 
y 0C. Now b

investing approx. 40 to 50 Crores 
4 MW capitive power plant 
installed & commissioned. 

5 M/s. Coromandel 
Fertilizers Ltd. 
Plot -22/1, TTC, 
Mahape, P.O Navi 
Mumbai 

Solvent Replacement. 
(Replacement of CCT by 
Toulene) 

Previously CTC (Carbon tetra 
Cholide) Solvent was used which 
is Ozone depleting substance. 
CTC solvent requirement was 
approx.  450Kg per ton of 
endosulphan. Phase wise CTC 
was replaced with new solvent 
toluene. At present use of toluene 
is 100kg per ton of endousulphan. 

 

 

 



Environmental status and action plan for prevention and control of pollution 

28 
Regional Office Navi Mumbai   

Proposed Cleaner technology for pollution control: 

Industries being Proposed to Upgrade/Improve existing Pollution Control System. 